
General DWQMS 

Administration 

TITLE:  Operational Plan 

QMS REFERENCE:   N/A 

Uncontrolled Printed Copy REVISED: 2026.01.28 

Drinking Water Quality Management 

System 

Operational Plan 

for the  

A.L. Dafoe

& 

Sandhurst Shores  

Drinking Water Systems 



General DWQMS 

Administration 

TITLE:  Operational Plan 

QMS REFERENCE:   N/A 

 

Uncontrolled Printed Copy  REVISED: 2026.01.28 

 

 

 

 

 

 

 



DWQMS Operational Plan  i 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Table of Contents 

1 Introduction ........................................................................................................... 1 
2 Quality Management System Policy ..................................................................... 2 
[...]
Uncontrolled Printed Copy             REVISED: 2026.01.28 

water leaving the facility. If the residual drops below a safe level, pumping to the 

distribution system is automatically interrupted and an operator is notified to correct the 

problem. 

Secondary disinfection is accomplished by adding sufficient chlorine at the purification 

plant to maintain a residual throughout the entire distribution system. Secondary 

disinfection prevents growth of micro-organisms within the distribution system. 

Secondary disinfection is ensured by continuous monitoring of chlorine residual at the 

chlorine analyzer at the Water Pollution Control Plant, and weekly during routine 

sampling.  

Process Waste Residuals Management 

Filter backwash water and accumulated alum flock from the sedimentation tanks are 

directed to an equalization tank from where they are pumped to a residuals thickening 

process. The sludge collected within the thickening process is pumped to the municipal 

sanitary sewer. The clarified effluent from the thickener is de-chlorinated and 

discharged to the Napanee River. 

Distribution System and Elevated Storage Tanks 

Treated water is pumped from the clearwells into the distribution system. Distribution 

piping typically ranges in size from 150 mm to 450 mm, and may consist of cast iron, 

ductile iron, concrete, or PVC, depending on the location and date of installation. Two 

pressure booster stations, (one at the south end of town on McCabe Street and the 

other at the north end of town on Community Road), are used to ensure adequate 

system pressure in areas of higher elevation or locations significantly removed from the 

plant and elevated storage tanks. Typical system pressure ranges from 45 psi to 80 psi. 

Two elevated storage tanks (one at the north end of East Street and the other at the top 

of the hill on Highway 2) are integral components of the distribution system. The 

purpose of the storage tanks is to provide relatively constant system pressure and a 

reserve volume of water for community fire protection. 

Sample Analysis 

Provincial regulations dictate sampling and monitoring requirements for the system. 

Water quality is tested throughout the treatment process and from dedicated sampling 

hydrants located at the extremities of the distribution system. Where required by 

regulation, samples are submitted to an accredited laboratory for analysis. 





DWQMS Operational Plan  9 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

A.L. Dafoe Purification Plant 

  



DWQMS Operational Plan  10 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Napanee Water Distribution Subsystem 

 



DWQMS Operational Plan  11 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Source Water Overview 

General 

The primary raw water source for the A.L. Dafoe Drinking Water System is Lake 

Ontario. Lake Ontario water is typically very low in turbidity (<1 NTU), low in colour, 

slightly basic, and marginally hard (~120mg/L as CaCO3) due to the local limestone 

geology. Temperature fluctuates significantly throughout the seasons ranging from 

approximately 4°C in the winter to over 20°C during the summer. Chemical and 

bacteriological analysis of the raw water indicates a source of relatively good quality. 

Events 

Seasonal changes in raw water temperatures cause vertical turnover of the lake water 

during spring and fall. Turnover typically takes place over a relatively short duration (~2 

– 7 days). During that period, settled solids from the lake bed are re-suspended 

resulting in increased raw water turbidity. Changes in raw water temperature will also 

have impacts on treatment unit process performance (clarification, disinfection). 

Optimal treatment may require adjustments to treatment chemical dosages 

(disinfectants and coagulants) in response to raw water temperature and turbidity 

fluctuations. 

Threats 

Potential sources of raw water contamination include agricultural runoff, spills from 

nearby highway traffic mishaps, waste from commercial marine freighters and 

recreational watercraft, and potential spills from the adjacent power plant, the Lennox 

Generating Station.  Nutrient pollution in combination with other factors such as warm 

water and drought conditions may also develop into a Harmful Algal Bloom. 

The Lake Ontario intake pipe is approximately 50 metres offshore, at a depth of less 

than 3 metres to the top of the crib. Due to the relatively near shore and shallow 

positioning of the crib, the intake is susceptible to potential accidental damage from 

marine craft or ice, and is also vulnerable to intentional acts of vandalism or 

contamination. Some risk of plugging of the intake screen by Zebra Mussel growth or 

from other miscellaneous debris in the water also exists.  

Operational Challenges 

Lake Ontario provides high quality source water, which is, for the most part consistently 

low in bacteriological contamination and turbidity. While operator response is 

sometimes needed for events of elevated turbidity and temperature changes, the most 

significant challenge related to the source water is the vulnerability of the single 16-



DWQMS Operational Plan  12 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

kilometre transmission line through which the water is transported to the treatment 

facility. Repairs to pumping equipment or the transmission line results in an interrupted 

supply to the treatment facility. It is essential that the communications and monitoring 

equipment from the remote low lift pumping station and raw water reservoir remain in 

good working order so that problems are identified quickly. Preventive and breakdown 

maintenance must be carefully planned to minimize the interruption to raw water supply. 

An inventory of spare parts and repair equipment must be maintained to facilitate rapid 

restoration of raw water pumping. 

The contingency source from the Napanee River should be used only under extreme 

circumstances as river quality is inferior and therefore more difficult to treat. Additionally, 

rapid mixing of the alum with the raw water is not possible when using the river source, 

resulting in less than ideal conditions for coagulant performance. 

Secondary (Contingency) Raw Water Source 

The secondary intake for the plant is located on the Napanee River immediately 

upstream from the falls at Springside Park and serves as a contingency supply in the 

event that flow is interrupted from the primary Lake Ontario source. 

River contamination risks include municipal storm water runoff, agricultural runoff, 

leakage from rural sanitary systems, and industrial discharges from the Strathcona 

Paper Mill located approximately 5 km upstream. Napanee River water is highly 

coloured from naturally occurring organic substances, which leach into the water from 

native watershed flora. Turbidity and temperature fluctuations are more pronounced 

from the river source when compared to the primary Lake Ontario source. Operators 

must be prepared to make appropriate changes to coagulant and disinfectant dosages if 

the contingency source is utilized. 

Use of the contingency supply is considered only under extreme circumstances given 

the process related problems associated with treating a source water of inferior quality. 

  



DWQMS Operational Plan  13 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Sandhurst Shores Drinking Water System Process Description 

General 

The Sandhurst Shores Water Treatment Plant and distribution system provides a 

potable water supply to the residents of Sandhurst Shores. The facilities include a Class 

II chemically assisted filtration package treatment unit (design capacity of 372 m3/d), 

and a Class II water distribution system, which are owned and operated by the Town of 

Greater Napanee. 

Source water for the treatment process is drawn from Lake Ontario, a surface water 

source. Potentially pathogenic organisms are removed from the raw water source by the 

following processes: 

1. Pre-chlorination 

2. Coagulation / flocculation / sedimentation 

3. Filtration 

4. Post-chlorination (primary disinfection) 

5. Distribution system chlorine residual (secondary disinfection) 

Raw Water Supply 

Water is drafted from Adolphus Reach, Lake Ontario through a 250mm diameter intake 

pipe which extends approximately 285 metres into Lake Ontario, submerged to a depth 

of about 12 metres. Sodium hypochlorite is added at the intake for zebra mussel control 

and to provide initial disinfection. The addition of sodium hypochlorite to the raw water 

supply is referred to as pre-chlorination, and serves primarily as a measure to prevent 

microbiological growth within the raw water pipeline and reservoir. Pre-chlorine residual 

is measured continuously in the raw water entering the treatment facility. 

Screens at the plant inlet prevent any large debris from passing into the treatment 

process. After passing through the screens, raw water flows into a tank referred to as a 

low lift well from where it is pumped to the treatment process. The low lift pumps are 

controlled by the volume of treated water stored at the plant. As community use lowers 

the level of the treated water storage tanks, the low lift pumps are activated to replenish 

the used volume. The flow rate of raw water from the surface water source is measured 

immediately upstream from the inlet to the treatment process.  

 

 



DWQMS Operational Plan  14 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Coagulation / Flocculation / Sedimentation / Filtration 

The Sandhurst Shores treatment process combines coagulation, flocculation, 

sedimentation, and filtration in one large partitioned steel tank. (See diagram on 

following page) This integrated process design, which is common in smaller 

communities, is referred to as a package plant. Within the package plant, raw water first 

enters a vertical cylinder referred to as a draft tube. The draft tube contains a turbine 

that creates a rapid mixing zone where coagulation is induced by the addition of alum 

and polymer. As the coagulating chemicals mix with the water, flocculation (gathering 

together) of suspended particles occurs. As flow progresses downstream from the draft 

tube, velocity decreases within the flocculation zone where baffles gently mix the 

flocculated solids causing them to collide and join together to form larger clumps prior to 

entering the settling compartment. 

The settling compartment contains a series of inclined hollow 50mm plastic tubes. The 

inclined tubes are designed to maximize the rate at which the flocculated solids settle to 

the bottom of the tank. The accumulated settled solids are periodically drained from the 

bottom of the settling compartment to a waste holding tank. The relatively clear water at 

the top of the settling compartment flows into the dual media (sand and anthracite) 

filters. The filters remove particulate matter that may remain in suspension following the 

settling compartment. The filters require regular cleaning which is accomplished by a 

process referred to as backwashing. Backwashing temporarily reverses flow through the 

filter and discharges the wash water to a waste holding tank. 

Turbidity, a measure of the cloudiness of water, is measured continuously in the effluent 

from the filters to monitor the effectiveness of the filtration process. If the turbidity rises 

above a set point value, the low lift pumps automatically turn off to prevent the passage 

of turbid water to the treated water storage tank. Elevated filtered water turbidity also 

activates an alarm to alert staff that corrective actions are needed. 

Filtered water passes through the filter under-drain nozzles into the treated water 

reservoirs located below the package plant. 

Treated Water Storage 

Treated water storage is comprised of four concrete tanks. The first two reservoirs 

located immediately downstream from the package treatment process have a combined 

capacity of approximately 334m3 and operate in parallel configuration. Either tank can 

be isolated and removed from service. The third tank has a volume of approximately 

100m3 and is the location of chlorine injection for primary disinfection. Treated water 

then flows to the 127m3 high lift pump suction well from where it is conveyed to the 

distribution system by three pumps, one vertical turbine and two submersible. 



DWQMS Operational Plan  15 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

The high lift pumps are controlled by a programmable logic controller and variable 

frequency drive that changes pump speed to meet varying system demand while 

maintaining consistent system pressure. Pressure surges and dips are dampened by 

two 1000L hydro-pneumatic tanks connected to the high lift pump discharge header. 

The plant is also equipped with a fourth high lift pump that is sized to satisfy fire flow 

demand if needed. 

Disinfection (Chlorination) 

Primary disinfection (post-chlorination) occurs following filtration, immediately upstream 

from the high lift pump clearwell. Primary chlorination disinfects the filtered water, 

ensuring that any potentially pathogenic organisms that may remain after sedimentation 

and filtration are rendered harmless prior to distribution to consumers. Disinfection 

consistency is ensured by continuous monitoring of chlorine residual in the treated 

water leaving the facility. If the residual drops below a safe level, pumping to the 

distribution system is automatically interrupted and an alarm is activated to alert an 

operator to correct the problem. 

Secondary disinfection is accomplished by adding sufficient chlorine at the treatment 

plant to maintain a residual throughout the entire distribution system. Secondary 

disinfection prevents growth of micro-organisms within the distribution system. 

Secondary disinfection is ensured by continuous monitoring of chlorine residual at the 

chlorine analyzer at a public building located in the northeast quadrant of the Sandhurst 

Shores distribution system, and weekly during routine sampling.  

Distribution System 

Treated water is pumped from the clearwells into the distribution system. The Sandhurst 

Shores distribution system consists of approximately 3,600 metres of PVC piping, 

ranging in size from 150mm to 200mm. There are approximately 50 valves and 26 

hydrants located within the distribution system. Three dedicated sampling hydrants are 

installed at the far reaches of the system for water quality sampling.   

Process Waste Residuals Management 

Filter backwash water and accumulated alum flock from the sedimentation tanks are 

directed to waste holding tank. Suspended solids in the waste tank settle to the bottom 

portion of the tank from where they are periodically pumped into a tanker truck and 

hauled to the municipal sanitary sewer in Napanee to receive further treatment. The 

clarified effluent from the top portion of the waste tank is discharged to a sub-surface 

exfiltration pit located immediately west of the plant. 



DWQMS Operational Plan  16 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Sample Analysis 

Provincial regulations dictate the sampling and monitoring requirements for the system. 

Water quality is tested throughout the treatment process and from dedicated sampling 

hydrants located at the extremities of the distribution system. Where required by 

regulation, samples are submitted to an accredited laboratory for analyses.  







DWQMS Operational Plan  19 

 

 

Uncontrolled Printed Copy             REVISED: 2026.01.28 

Sandhurst Shores Water Treatment Plant Process Diagram 

  

 



DWQMS Operational Plan  20 